PacneuaTatb

Model No.HK1820L POWER SCRAPER

Model No.HK1820L POWER SCRAPER

ApTturkyn|deTanwm OnunucaHue 3amMmeHa|lKonnmyecTtBO|New/Old[[Tpononaxunu|3akynkalllpuymeyaHue
a Pe3nmHoOBHBMH
001 286283-6 HaKOHe4YHMUEK 38 1
_ KonbueBas
002 233966-1 npyXuHa 19 HK1820 1
003 450275-5 KoXyXx MydT bl 1
a KomMmnpeccMWMoHHaHs
004 234039-3 D YXKWUHa 42 1
_ HanpasBn.
005 345874-5 CTan.wapwukKa HKI820 1
006 4502747 CHANGE RING 1
007 916002-8 4CsTaan017| wapwuk 3
008 331796-5 RING 25 1
B YpeTaHoBOE
009 262142-0 KoJNbLuo 38 HK1820 1
010 257288-5 Konbuyo 21 1
a HanpaBngatwwa s
011 345873-7 wawuwb6ba ona HK1820/ 1
B KoHMY. KoMNnpecc.
012 2339166 TPDYXUHE 21-29 1
a KonbueBasd
013 231985-1 D YVXWUHa 43 HR5001C 1
014 450273-9 BARREL COVER SUPPORT 1
015 424066-0 BARREL COVER 1
016 213465-9 O RING 31 1
017 318196-6 Uunuupogp 1 *
017-1 318196-6 Uunuupogp o) 1
017-2 318196-6 Uunuupogp o) 1
B O-konbuyo 48
018 2136067 DE3UHOBOE 1
Bonrt
019 922243-3 WecTUIrPaHHELB MU 4
M5X25
B KonbuyueBas
020 233956-4 npy»XuHa HR4511C 1
021 257290-8 RING 39 1 *
021-1 2572966 RING 39 S 1
3 O-konbuo 224
022 213008-7 DE3UHOBOE® 1
023 916022-2 7COTaJ'IbHOVI waphwukK 9
3 CtBon aonaqA
024 324837-4 | 1k1820/HK1820L 1
025 256266-2 IlnmMmnbkabe 3 *
025-1 268226-2 IlnmMmnbkabe S 3
B Boek Kk Mmopgenwu
026 324844-7 HK1820 1
3 O-konbuo 12
027 213128-7 DE3UHOBOE 1
B PesunHoBOE
028 424065-2 Konbuo 13 K HK1820 1
_ [fnockaa wanobal2
029 267363-9 0N HK1820 1
B Uunumuupop ona
030 331804-2 |\ h1920/HK1820L 1 *
030-1 331849-0 CYLINDER S 1
031 256833-3 ROD 3 3 *
031-1 2568626 ROD 2.5 S 3
032 331799-9 RING 29 1
033 234041-6 COMPRESSION SPRING 32 1
034 345872-9 CUP WASHER 29 1
3 O-konbuo 26
035 213435-8 DE3UHOBOE 1 *
036 3248471 STRIKER 1
037 213283-5 O-Konbuyuo 18 1
038 213283-5 O-Konbuyuo 18 1
_ Ilnmnbka7aonsd
039 256087-2 HK1820 1
3 O-konbuo 18
040 213262-3 DE3UHOBOE 1
041 450278-9 CONNECTING ROD 1
042 331797-3 SLEEVE 29 1
043 450298-3 PISTON 1
BontcC
044 922148-7 BHY T Tp.WecCcTUTIpaH. 1
M4 X 25
045 4502771 CRANK HOUSING COVER 1
_ Konnavek
046 419988-7 dbununbTpa gna HR2810 1
B O-konbuo 16
047 2132186 | J "3 o B O e 2414/12N 1
048 443129-3 ®PunbTp AN a HR2810 1
049 450276-3 CRANK CAP 1
050 911133-5 BuHT M4X18 K 1911B 4
051 424067-8 SEAL RING 1
052 324845-5 KpunBowwun 1
053 211232-6 [ToaowunHMK 6002LLU 1
_ CanbHMUEK 15.
054 213219-4 | 1k0500,/HK1800,/10 1
BontcC
055 265490-6 BHY Tp.WwWecCcTWUTpaH. 2
M4X16
_ Kopnyc
056 318202-7 NOAWWNHUKA 1
a O-konbuyo 39
057 2135134 DE3UHOBOE® 1
_ [fnockaawaunoba 22
058 267126-3 0 s HK1820 1
a [fnockagawawunoba?22
059 267126-3 0N HK1820 1
060 226675-9 HELICAL GEAR 36 1
061 158523-3 CRANK HOUSING COMPLETE 1 *
B O-konbuo 28
C10 213415-4 DE3UHOBOE® 1 *
061-1 158523-3 CRANK HOUSING COMPLETE 0] 1
a O-konbuo 28
C10 213415-4 DE3UHOBOE 1
_ CaMoHapes3.BUHT,
062 266041-8 dnahewy PT5X25 4
063 331798-1 FIX GUIDE 2
064 424068-6 CUSHION PLATE 1
065 211131-2 [ToowWMNHMEK 12/28 1
066 253748-5 [lnockaauwanobail2 1
a Kpbnb4yaTka 60
067 241819-2 | ' [ 3 '9046/HR2010 1
_ PoTtTop B cb6bope
068 513759-5 240B o n a HK1820L 1
D10 INC. 65-67,69,70
a M3onAauULMOHHAaH
069 681644-1 | | 2 6a nns 9227CB/ 1
070 210005-4 [MopwwunHUK 608DDW 1
071 450265-8 BAFFLE PLATE 1
B CaMoHapes3awwu
072 266211-9 B HT 5X40 2
073 625818-4 FIELD 220-240V 1
Kopnyc
074 450263-2 OBUIraTena ona« 1
HK1820/
075 864991-7 HK1820L NAMEPLATE 1
B IlTekep oNnda
076 638607-8 MOJgenu HK1820L 1
_ PunbTp nome X
077 645200-1 | 1 13 5012B/HR2400/ 1
B LleTkoOoepxaTenhsb
078 6385771 K HK1820/ 1
3 CaMoHape3s3awwmm
079 265995-6 B HT 4X18 4
_ YronbHbBE WeTKM
080 194160-9 C B350 1
081 450264-0 REAR COVER 1
3 CaMoHape3s3awwmm
082 265995-6 B HT 4X18 2
Bontc
083 922371-4 BHYTp.wecTurpaHtH. 2
M6 X 50
B fnockaawawnbaetb
084 941151-9 0N s HR3000C/ 2
085 257734-8 BTtTynka6 gnsa HK1820L 2
B [flonmMaTuuneHoBaSA
086 683242-7 TPyY6Ka HKI820L 1 *
086-1 68324717 POLYETHYLENE TUBE 10-960 < 1
OcHoOBaHMUeE
087 450467-6 PYKOATKMW ANA 1
HK1820L
a BonTt c BHY TDPD.
088 2521151 wecTuUrpaH.M6 2
a Bont c BHY TD.
090 266439-9 wecTuUrpaH.M5X20 2
_ Tpy6Ka 29-900 K
091 331839-3 MOJagenu HK1820L 1
BonTtcC
092 922323-5 BHYTp.WwecTUuIrpaH. 4
M6 X 16
_ CaMoHape3.BUHT,
093 266041-8 dnaHe L PT5X25 2
_ Pe3dnHoBas
094 259011-4 Wn UMb K a 1
_ IlTok oana mopenwu
095 321962-2 HK1820L 1
_ [fnockaga wanmbab K
096 941152-7 | \M1304/2106/ 1
B Koneco aons
097 421310-6 MoOoJaennunu HK1820L 1
_ [fnockaga wanmbab K
098 941152-7 | m1304/2106/ 1
_ OnopacTaTopa
099 345890-7 0 s HK1820L 1
_ [fnockaga wanmbab K
100 941152-7 | \M1304/2106/ 1
B Koneco aons
101 421310-6 MoOoJaennunu HK1820L 1
_ [fnockaga wanmbab K
102 941152-7 | \M1304/2106/ 1
B Pe3dnHoBas
103 259011-4 WnuNbKa 1
_ BunuHT M6X45 K
104 911366-2 |, '51030,/HK1820L 2
_ [fnockaawanmobahb K
105 941152-7 1 1M1304/2106/ 2
106 257632-6 BTynkaeé 2
_ BunuHT M5X25 K
107 911243-8  |\1n5000,/4131,9901/ 3
_ PykoaTtTka B
108 1819541 cC6ope 1
D10 INC. 115
_ BuHT M4X8 kK
109 M1109-2 | 43047 /5903R/5012B/ 2
_ Bk nioyaTtensb
110 651018-0 HPAHR2-3S HK1820L/ L
_ YcuvunuTtens
11 682505-8 Kabena10-90 k 2708/ 1
_ Kabéenb
112 665883-1 pe3nMHOBbBL N 1.0-2-5.0 L
113 911128-8 BuHT M4X16 2
_ HepxaTensb
114 687031-2 Kabena ona HR5000K/ 1
_ PykoaTka B
115 1819541 cC6bope 1
D10 INC. 108
_ KpbllWWKa py YK 28
116 424091-1 0N s HK1820L 1
_ Onopa onaq
117 423122-3 | 5 1 e n w HK1800/HK1810 S 3 *
118 213142-3 O—-RING 35 S 1
_ llecTMrpaHHSBL MK
AO1 783203-8 K oY 5 1
Please order the parts with part number. Print Date 8/10/2020




